HARDWARE LIST

A Caster Pin 1
B 1/4"-20UNC <13 Screw 25
C #8X3/8" Tapping Screw 5
D N0.10-24UNC =13 Screw 17
E NO.10-24UNC Nut 1
F 1/4"x18 Screw Assy 2
G 6.5 Al Washer 6
H M4 Wing Nut 1
J Sideburner Valve Clip 1
K @5 Lock Washer 4
L @5 Washer 4
M Hose clip % 1
7
N 1/4"-20UNC Nut * 1

J NOTE: Two #B screws are surplus, after all assembly steps are finished.

Char-Broil

106




REPLACEMENT PARTS LIST FOR 468504322, 468504322DK, 468172322

Key | Qty |Description Key | Qty |Description

1 1 [ropL 38 1 [ELECTRODE WIRE, F/ HOT PLATE
2 1 [HaNDLEF/LID 39 1 [BEZEL, F/HOT PLATE

3 1 |Loso pLATE 40 1 |LEFT CART PANEL

4 2 |RUBBER BUMPER, F/TOP LID 2 1 [RIGHT CART PANEL

5 1 |TEMPERATURE GAUGE % 1 |UPPER DOOR BRACE

b 1 [BEZEL, F/ TEMPERATURE GAUGE 83 2 |DOOR MAGNET

7 1 |TOP LID HARDWARE m 2 [sPRING PIN, F/ DOOR

8 1 |WARMING RACK 45 1 |LEFT DOOR, NO HANDLE
g 1 |CHEFS DELITE GRID/ TRAY 4 2 |HANDLE F/ DOOR

10 2 [EMITTER, F/ COOKING GRATE, 180 a7 1 [RIGHT DOOR, NO HANDLE
11 2 |COOKING GRATE, 180 18 1 |BOTTLE OPENER

12 1 |eRiDDLE, 180 49 1 |BoTTOM SHELF

13 1 |FIReBox 50 2 [TANK SUPPORT

1 2 |uostop 51 2 |Fxeo v, F/ DOOR

15 3 [mAIN BURNER 5 1 |ReARPANEL

16 2 |ELECTRODE, F/ MAIN BURNER 53 1 [HEAT SHIELD, F/ TANK

17 1 [FLECTRODE SET, F/ MAIN BURNER, 500MM WIRE 54 1 [BATTERY BOX

18 3 [BURNER BRACE 55 2 [cASTER, LoCKING

19 2 |CARRY OVER TUBE 56 2 [cASTER, FixeD

2 1 |conTROL PANEL 57 1 |MATCH HOLDER

21 1 |VALVE ASSEMBLY 58 1 |GReASE TRaY

2 4 |conTRoL KnoB 59 2 |GREASE TRAY BRACKET
2 3 [BEZEL F/ CONTROL KNOB 60 1 |aReASE PN

2 1 |WIRE ASSEMBLY F/ BEZEL LED b1 1 [ELECTRONIC IGNITION MODULE
% 1 [HOT PLATE SHELF 52 1 oA F/EIMODULE

% 1 |FASCIA, F/ HOT PLATE SHELF 63 2 |T00L HOLDER

27 1 |SHELF SUPPORT, RIGHT 64 1 [TANK HOLD STRAP

2 1 [RIGHT SIDE SHELF

2 1 [FASCIA, F/ RIGHT SHELF NOT

%0 1 |SHELF SUPPORT, LEFT Pictured

31 1 |IGNITER SWITCH MODULE 1 |PRODUCT GUIDE, EUROPE
2 1 |LIGHT SWITCH F/ BEZEL 1 |HARDWARE PACK

p” T |0D. 7 HOT PLATE B 1 |IRcLeanG ToOL

3 1 |FIREBOX, F/ HOT PLATE 1 [CASTERPIN

P T |GRATE, F HOT PLATE 1 [HOT PLATE VALVE CLIP
% 10T PLATE BURNER 1 |REGULATOR HOSE CLIP (IF REQUIRED)
37 1 [ELECTRODE, F/ HOT PLATE

Char-Bl%iL

107



REPLACEMENT PARTS DIAGRAM FOR 468504322, 468504322DK, 468172322

&) __#1- 468172322

- #
#8
=
0
/
#2
l:’C)
& A /
#23 #53
68504322
/
#24

G #51
#43
I
/
#57 ©
N
'.% %
N
R
N4 #1
#46
,/7/’ //'J
“ #75 #15 #47
Char-Broil

108



